

004018

DEC04.XLS

Anvil Range Assay Lab Report

Report Date: 12/4/96

Core Samples

Sample #	Pb%	Zn%	Fe%	Cu%
69551	0.1	0.2	4.0	0.006
69552	0.1	0.1	2.0	0.002
69553	0.1	0.1	6.8	0.007
69554	0.6	1.8	2.1	0.006
69555	0.9	2.0	1.8	0.011
69556	1.2	3.3	2.6	0.004
69557	0.9	2.0	1.5	0.011
69558	1.4	3.1	1.7	0.020
69559	2.1	3.2	2.7	0.033
69560	1.3	3.0	1.5	0.014
69561	2.0	4.5	2.0	0.015
69562	1.8	4.0	1.7	0.023
69563	1.7	4.9	1.4	0.016
69564	1.9	4.0	1.6	0.014
69565	1.0	1.5	2.9	0.028
69566	1.0	2.1	4.7	0.038
69567	1.0	2.0	2.9	0.029
69568	1.1	2.6	3.0	0.032
69569	1.7	3.1	2.9	0.032
69570	1.8	3.2	2.8	0.029
69571	1.6	3.4	2.3	0.030
69572	3.3	3.3	4.8	0.042
69573	4.4	4.5	3.4	0.037
69574	1.5	2.6	4.1	0.030
69575	1.3	1.8	9.7	0.068

Carla Reardon
Dec 5

Anvil Range Assay Lab Report
Pit Samples

Report Date:12/9/96

File Name pitDec09

Sample #	Pb%	Zn%	Fe%	Cu%
69576	2.2	3.2	7.4	0.065
69577	1.6	3.8	2.4	0.020
69578	1.3	3.2	2.5	0.018
69579	1.2	1.7	2.8	0.013
69580	0.5	1.5	1.9	0.011
69581	2.1	3.0	5.2	0.039
69582	1.5	2.2	6.4	0.050
69583	1.7	3.4	8.3	0.090
69584	2.8	3.7	3.6	0.026
69585	1.8	2.7	7.2	0.079
69586	1.3	2.7	3.3	0.031
69587	1.7	2.3	3.4	0.020
69588	0.3	0.5	3.7	0.009
69589	< 0.1	0.1	5.4	0.007
69590	< 0.1	0.1	4.3	<0.001
69591	< 0.1	0.1	4.2	<0.001

Anvil Range Assay Lab Report

Report Date:12/10/96

Pit Samples

CORES

File Name

pitDec10

Sample #	Pb%	Zn%	Fe%	Cu%
69592	< 0.1	0.2	4.8	0.003
69593	< 0.1	0.1	4.6	0.005
69594	0.7	1.6	4.0	0.017
69595	0.6	1.4	1.3	0.013
69596	1.2	2.5	2.6	0.025
69597	1.5	3.2	3.7	0.041
69598	1.2	3.0	2.5	0.023
69599	0.9	2.2	5.9	0.063
69600	1.1	2.8	4.7	0.055

Anvil Range Assay Lab Report

Report Date: 12/11/96

Core Samples

File Name: 11-Dec

Sample #	Pb%	Zn%	Fe%	Cu%
66801	1.1	2.6	3.7	0.043
66802	0.8	1.9	2.9	0.040
66803	0.9	1.1	4.0	0.030
66804	0.3	0.3	5.2	0.015
66805	0.1	0.1	4.1	0.007
66806	0.3	0.2	4.7	0.016
66807	0.1	0.2	5.8	0.007
66808	0.1	0.1	6.1	0.012